DIRECT SHEAR TEST REPORT
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HORZ. DEFORMATION, in
Ult. Shear Stress, tsf 7.5839
Time to Failure, min 5025.2
Project: KINGSTON COAL TVA Disp. Rate, in/min 5.5118e-005
Location: TN Measured Specific Gravit 2.70
Project No.: 60095742 Liquid Limit 27
Boring No.: 09-209B S-2 Plastic Limit 19
Sample Type: OST 3" Plasticity Index 8

Description: SILTY CLAY SOME F-C SAND - BROWN AND GRAY (CL) SILT AND SAND POCKETS NOTED.

Remarks: TEST PERFORMED AS PER ASTM D 3080
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Project: KINGSTON COAL TVA

Boring No.: 09-209B S-2
Sample No.:
Test No.:

0ST-2

5742209BS2

DIRECT SHEAR

Location: TN

Tested By: BCM
Test Date: 3/31/09
Sample Type: OST 3"

TEST DATA

Project No.: 60095742
Checked By: WPQ
Depth: 8.5"-11.0"
Elevation:

Soil Description: SILTY CLAY SOME F-C SAND - BROWN AND GRAY (CL) SILT AND SAND POCKETS NOTED.
Remarks: TEST PERFORMED AS PER ASTM D 3080
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Elapsed
Time
min

0.00
349.69
505.21
681.41
843.68
997.58

1139.69
1292.45
1446.57
1589.18
1724 .37
1866.58
2019.79
2176.36
2314.79
2457 .52
2593.57
2739.85
2876.53
3030.17
3166.27
3318.77
3474.21
3614.78
3749.80
3894.81
4033.78
4172.30
4329.12
4452.19
4588.62
4744 .38
4881.38
5025.19
5162.34
5291.95
5431.63
5568.93
5708.23
5853.78
5929.26
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Vertical
Displacement
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.04369
.04575
.04987
.05074
.05209
.05312
.05415
.05512
.05566
.05615
.05734
.05782
.05939
.05991
.06036
.06062
.06087
0.0611
.06126
.06136
.06139
.06171
.06178
.06184
.06187
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0.0621
.06216
.06229
.06235
.06252
.06277
.06322
.06387
.06419
.06464
.06483
.06493
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.06689
.06811
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Horizontal
Stress

tsf
0

0.03071
0.2268
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.324
.261
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-566
.093
.547
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0
007916
.01578
.02365
.03152
.03939
.04726
.05512
.06299
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.07878
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0.126
.1339
.1418
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.1654
.1732
.1811
0.189
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0.252
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.2678
.2756
.2835
.2914
.2992
.3071
0.312
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